& %

United States Office of Office of Emergency
Environmental Protection Solid Waste and Remedial Response
Agency and Emergency Response Washington DC 20460
Superfund EPA 540/2-86 003 {f) September 1986

<EPA Mobile Treatment
Technologies
for Superfund Wastes " "N

86

?'I.On




EPA Report No. 540/2-86/003(f)
September 1986

MOBILE TREATMENT TECHNOLOGIES
FOR SUPERFUND WASTES

by
Camp Dresser & McKee Inc.
Boston, MA 02108

Versar EPA Contract No. 68-01-7053
CDM Subcontract No. 939-4

Project Officer

Linda D. Galer
Hazardous Response Support Division

Office of Solid Waste and Emergency Response
Office of Emergency and Remedial Response
Washington, D.C. 20460

En
. nha
vj_'I‘Onme~
v.s. En e L
[...]
o Presence of a wide range of contaminants may complicate the process
and produce unvanted side effects. For example, if oxidation of
organics is conducted in the presence of chromium (III), the
chromium will also be oxidized to the more toxic and mobile chromium
(VI).

o In situ soil treatment may be affected by decreased permeability of
soils (due to hydroxide precipitation) or loss of adsorption
capacity (due to oxidation/reduction of soil organics).

o Aqueous wastes with high organic concentrations (higher than 100 ppm)
may require large volumes of oxidixing/reducing agents and costs may
escalate rapidly.

*Reduction or dichlorination of chlorinated organics is discussed in more
detail in Section 4.5

4-4



Required Onsite Facilities/Capabilities

Site preparation, labor, and utilities requirements for a mobile system
include:

o Minimal site preparation. In many cases, properly graded access
roads are sufficient;

0o Minimal labor because pH metering and reagent addition are
automatically controlled;

o Power for pumping, agitation and ozone generation (if ozone is
used);

o Water for slurrying of solid materials; and

o Devatering and proper disposal of precipitated sludges from redox
treatment.

Environmental Impacts

The system is normally operated in a closed vessel; therefore no
significant air pollution impacts would be expected.

See Section 4.1 for a discussion of residuals treatment and disposal.
Costs

Costs for redox systems depend on the volume of waste treated, the
contaminants to be removed and the required reagents.

Andco Environmental Processes, Inc. offers a mobile unit for
electrochemical precipitation of heavy metals. The unit, with a capacity
of 50 gpm, rents for $300 to $350/day or can be purchased for about
$100,000 to $150,000 including solids separation or sludge dewatering.
Rexnord Inc. offers a mobile treatment system equipped with a multi-
component treatment train with capabilities for most of the physical/
chemical treatment process discussed in Chapters 4 and 5. The capacity of
this unit is 1 to 10 gpm, with total costs ranging from $0.07 to
$0.15/gallon for extended duration treatment of low to moderate strength
aqueous vaste streams. Costs for short-term treatment may be considerably
higher.

Commercial Applications

Rexnord has incorporated chemical oxidation (hypochlorite) into its mobile
van (groundwater cleanup response system) for pilot-scale testing and
full-scale cleanups. The Rexnord system has a capacity of 1 to 10 gpm to
treat groundwaters with volatile organic compounds, extractable organic
compounds and heavy metals.

Andco Environmental Processes, Inc. has developed an electrochemical
process to remove heavy metals by adjusting the metal’s valence state and
precipitating out the metal hydroxides. Over 150 fixed units have been

4-5



installed around the country. The system precludes the use of chemical
additives for the precipitation step. A mobile unit is available which can
process up to 50 gpm of wastewater.

Envirochem Waste Management Services, Inc. and Chemical Waste Management,
Inc. also have mobile systems which can be used for redox processes as well
as neutralization, precipitation, phase separation, clarification and
carbon adsorption.

ATV Calweld offers a unique augering system that can inject and mix a
variety of detoxifying agents (oxidizers, neutralizers, fixatives) in the
subsurface based on simultaneous in situ monitoring of contaminants.

Ensotech, Inc. offers a mobile system for chemical redox, neutralization,
precipitation and immobilization. Capacities range from 20 to 120 gpm.
DETOX, Inc. also offers several chemical treatment processes in mobile
units.

Addresses and contacts for the above companies are listed in the appendix.

4-6



4.3 NEUTRALIZATION

Process Description

Neutralization is the interaction of an acid (pH less than 5) or base (pH
greater than 9) with a solution with the pH of the resulting solution or
mixture between 5 and 9. Neutralization can' be used as a final waste
treatment process, Or as a pretreatment process to prepare a waste stream
for further treatment. The process of neutralization is used in many
commercial applications and has a wide range of applicability to waste
treatment.

Neutralization can be performed using simple off-the-shelf equipment that
may easily be set up as a mobile system. The equipment for neutralization
usually consists of a chemical feed system and a rapid mixing process,
followed by another physical/chemical process for by-product removal as
appropriate. Many different equipment configurations are possible
depending on the specific waste material to be treated.

Sodium hydroxide, lime or sulfuric acid are the most common reagents added
to neutralize a waste. The quantity and concentration will depend on the
influent and desired effluent pH. The reaction products include water,
salts and solids that may precipitate. Figure 4.2 presents a typical
neutralization system.

Waste Types Handled

Neutralization is most often used on liquids, but also can be used on the
following wastes:

o Sludges, slurries and gases,
o Organic and inorganic waste streams, and
o Spent acid and alkali wastes.

Restrictive Waste Characteristics

Spent acid and alkali wastes with pH between 4.0 and 9.0 may not be
effectively treated by neutralization. The concentration of the waste will
determine the amount of neutralizing reagent required. Buffer capacity of
the waste will also affect the dosage requirements for neutralization. For
example, solids and sludges may require excessive dosages of chemicals due
to the difficulty of achieving complete mixing and the potentially high
buffer capacity of solid phases.

Required Onsite Facilities/Capabilities

Site preparation and utilities requirements for neutralization may include:
o A properly graded access road,

o Electric power for pumping and mixing of wastes, and
0 A wvater source for preparation of neutralizing agents.

4-7



SLLdggY pH CONTROLLER

TANK e ——t e —
'

LIME PUMP

WASTE ACID TREATED EFFLUENT
—————— -

{TO CLARIFIER IF NECESSARY}

W 4 oM. H,0 + SALT

NEUTRALIZATION TANK

l ACID l
(USUALLY pH CONTROLLER

Cl OR sto‘) r—--..a\.

TREATED EFFLUENT

WASTE CAUSTIC
asane———

{TO CLARIFIER IF NECESSARY)

&&NO

OH +H* = H,O + SALT

NEUTRALIZATION TANK

pH CONTROLLER
WASTE cpred e e ————
ACID r }' 1
STORAGE [ H
) S [
t 1
i
! !
ACID FEED PUMP | !
' ~i TREATED EFFLUENT
ALKALY r'-: H {TO CLARIFIER IF NECESSARY)
STORAGE 1 O
L—‘Q—_ H'+ OH™ M0 & SALT
ALKALI FEED PUMP NEUTRALIZATION TANK

SCHEMATIC DIAGRAM OF NEUTRALIZATION

4-8




Environmental Impacts

The environmental concerns associated with neutralization include the
following:

o Toxic gases (e.g., ammonia, hydrogen sulfide and hydrogen cyanide)
may be released if wastes are not mixed slowly and are not properly
prepared.

o Neutralization may precipitate out heavy metals from solution and
result in significant quantities of sludge; sludge volumes produced
by neutralization of soils and sludges depend on the waste
characteristics.

0o Chemical complexes may not be effectively removed during further
processing.

0 Additional processing of the sludges may be required in order to
meet applicable regulatory requirements for disposal.

Management of residuals from this treatment process are addressed briefly
in Section 4.1.

Costs

Capital costs reported for neutralization systems vary from $150,000 for a
3,000-gpd system up to $230,000 for a 22,000-gpd system with full
instrumentation. Operating costs are reported to vary from $0.07/gal for
3,000-gpd systems to $0.03/gal for 22,000-gpd systems (Superfund Treatment
Technologies - A Vendor Inventory, EPA, 1986).

Costs vary widely at all capacities depending upon:
o The degree of control required for the treatment process, and
0 The availability of waste streams of appropriate acidity or
alkalinity to affect the neutralization without use of costly
chemicals.
In many cases, neutralization is a unit process in a larger treatment
system and the cost of neutralization is usually included in the system

cost.

Commercial Applications

Ecolochem, Inc. has incorporated neutralization (pH adjustment) into its
mobile water treatment plant for cleanups of up to 600 gpm. The Rexnord
system has a capacity of 1 to 10 gpm for groundwater treatment. The system
contains neutralization, clarification, air stripping, filtration, carbon
adsorption, reverse osmosis, ion exchange and sludge dewatering.
Enviro-Chem Waste Management Services, Inc. has a mobile system consisting
of neutralization, phase separation, heavy metal precipitation and carbon
filtration. The hydraulic capacity can range as high as 4,000 gpd.
Chemical VWaste Management, Inc. has a mobile system capable of treating up

4-9



to 100,000 gpd for metals removal. IT uses oxidation, precipitation,
neutralization and filtration processes. DETOX, Inc. offers custom systems
as mobile units. For information on company contacts, see the appendix to

this document.

4-10



4.4 PRECIPITATION

Process Description

Precipitation, flocculation and sedimentation will be discussed as a single
process since they are commonly used together in waste treatment. They are
all fully developed processes and can be rapidly applied to a variety of
waste streams. Figure 4.3 shows a typical precipitation, flocculation and
sedimentation system configuration,

Precipitation is the physical/chemical process in which dissolved chemical
species in solution (e.g. metals) are transformed into solid phases for
removal. The chemical equilibrium relationships between the soluble
substances are generally altered by the addition of chemicals such as lime
and sodium sulfate. Additional chemicals may be needed to adjust the pH of
the mixture since the solubility of metal hydroxide and sulfides is very
dependent on pH.

Flocculation is a process in which small suspended particles are
transformed into larger settleable particles by the addition of chemicals.
Typically, the chemicals used for flocculation are alum, lime and
polyelectrolytes. The flocculating agents are first readily mixed to
disperse the agents; then the solution is slowly and gently mixed to allow
the formation of larger particles. As with precipitation, pH is an
important factor in controlling the chemical properties of the flocculating
agent. As a result, pH must be monitored.

Sedimentation is the process in which suspended particles in an aqueous
solution are allowed to settle under the process of gravity. The particles
settle in the bottom of the sedimentation tank. The sludge is then
collected and disposed of.

The equipment requirements for precipitation include:

Reaction tank with a rapid mixer,
Chemical storage tanks,

Chemical feed pumps, and

pH controls.

o 0 0O

Additional equipment which may be required for the dewatering of the sludge
include clarifiers, filters and centrifuges.

Waste Types Handled

Precipitation is particularly well-suited for detoxifying aqueous solutions
containing heavy metals and suspended solids. It has been extensively used
to treat wastewaters contaminated with heavy metals. The heavy metals
include:

o Arsenic o Lead

o Cadmium o Manganese
o Chromium o Mercury

o Copper o Nickel

o Iron o Zinc

4-11



v

PRECIPITATION FLOCCULATION

PRECIPITATING
CHEMICALS

FLOCCULATION AND
SEDIMENTATION AIDES

CLARIFICATION

>
< - OUTLET
INLET —— T
WASTEWATER - : STREAM
a——— > S

van- or

RAPID MIX TANK FLOCCULATION CHAMBER ,J >

CLARIFIER

SLUDGE
FIGURE 4.3

SCHEMATIC DIAGRAM OF CHEMICAL PRECIPITATION AND

ASSOCIATED PROCESS STEPS




Restrictive Waste Characteristics

Organic compounds may interfere with precipitation by forming organo-
metallic complexes. Cyanide and other ions may also complex with metals,
reducing the precipitation potential or requiring much higher
stoichiometric quantities of chemicals. Each metal salt has a different
optimum pH for maximum removal and precipitation.

Required Onsite Facilities/Capabilities

A properly graded access road will be necessary. Electric power will be
required for pumping, mixing, and sludge devatering. Treated water may be
discharged on site or transported to a sewvage treatment plant.

Environmental Impacts

Because sedimentation is a concentrating process, the resulting sludge may
require further treatment prior to disposal.

The water from the sludge dewatering phase may require further treatment
for organics removal before discharge to a receiving water or sewage
treatment plant.

Management of process residuals is discussed in Section 4.1.

Costs

The Andco system (described in Section 4.2) is used for electrochemical
precipitation of most metals. The unit, with a capacity of 50 gpm, rents
for $300 to $350 per day or can be purchased for about $100,000 to
$150,000, including solids separation and sludge dewatering.

Mobile wastewater treatment systems (see below) have been developed to
include neutralization, precipitation, sedimentation, filtration and carbon
adsorption. Costs for rental of these complete systems can range from
$5,000 to $25,000/month, depending on flow rate (Superfund Treatment
Technologies - A Vendor Inventory, EPA, 1986).

Commercial Applications

Rexnord, Ecolochem, Enviro-Chem, Chemical Waste Management, Inc., Ensotech,
DETOX and Tetra Recovery Systems all have complete mobile wastewater
treatment systems for cleanup. The Rexnord system has a capacity of 1 to
10 gpm for groundwater treatment. The system contains neutralization,
clarification, air stripping, filtration, carbon adsorption, reverse
osmosis, ‘ion exchange and sludge dewatering. Enviro-Chem Waste Management
Services, Inc. has a mobile system consisting of neutralization, phase
separation, heavy metal precipitation and carbon filtration. The hydraulic
capacity is approximately 4,000 gpd. Chemical Waste Management, Inc. has a
mobile system for metals removal capable of treating up to 100,000 gpd. It
uses oxidation, neutralization, precipitation and filtration processes.
Ecolochem offers a system with up to 600 gpm treatment capacity. Contact
persons and addresses of the above companies are presented in the appendix.

4-13



4.5 DECHLORINATION

Process Description

Dechlorination is a process in which chlorine is chemically removed from
chlorinated organic compounds such as PCBs and dioxins. At present, this
system is used primarily for dechlorination of transformer fluids. This
chemical treatment system usually employs a sodium-based reagent composed
of an alkali metal and polyethylene glycol (PEG). The mechanism for
dechlorination involves nucleophillic displacement of chlorine atoms by
PEG, to form an alkali metal chloride (typically KCl or NaCl) and a
substituted organic polymer. By-products of this process include chloride
salts, polymers, and, occasionally, heavy metals.

The reagents are air- and water-sensitive. Therefore, the process should
take place in a nitrogen atmosphere. The process can tolerate very small
amounts of water (2000 ppm), but water content should be minimized. The
reagents react immediately with chlorinated hydrocarbons, inhibitors,
acids, thiols and chlorides.

A mobile dechlorination process for soils is currently under review by EPA.
The system for soil treatment would contain dewvatering equipment, a heated
slurry reactor, and solid-liquid separation equipment.

Current mobile dechlorination units fit on a 40-foot tractor trailer. The
systems consist of the following:

Reaction vessel,
Mixing chambers,
Reagent storage tanks,
Chemical feed pumps,
Dual filter beds, and
Vacuum degasser.

O 0O 00 OO0

A diagram of the dechlorination slurry process is provided in Figure 4.4.

Waste Types Handled

Commercially successful mobile operations have been limited to PCB-contami-
nated transformer fluids (organic fluids). However, efforts are being made
to apply this process to contaminated soils containing PCBs, dioxins and
other chlorinated hydrocarbons. Chlorinated acids and thiols have also
been dechlorinated by this process.

Restrictive Waste Characteristics